

SIERRA STEEL TRADING, LLC

A252 STOCK

MILL TEST CERTIFICATE INCLUDED
TESTED TO 500# PSI

	OD	WALL	#/FT	20-34.9	35-44.9	45-60	60.1-80	TOTAL FT	TONS	GRADE	COMMENTS
1	8-5/8"	0.322	28.58		45			45	1	A252 Gr. 2/3	
2	12-3/4"	0.281	37.46		7,540			7,540	141	A252 Gr. 2/3	FBE Coated
3	12-3/4"	0.281	37.46	32		108		140	3	A252 Gr. 2/3	
4	12-3/4"	0.312	41.48			57		57	1	A252 Gr. 2/3	
5	20"	0.312	65.66			62		62	2	A252 Gr. 2/3	
6	20"	0.344	72.28			6,815	78	6,893	249	A252 Gr. 2/3	FBE Coated
7	20"	0.344	72.28	1,372	3,779	8,927	534	14,612	528	A252 Gr. 2/3	53% M&M
8	20"	0.375	78.67			1,725		1,725	68	A252 Gr. 2/3	ARO Coated
9	20"	0.375	78.67	14,123		22,259	529	36,911	1,452	A252 Gr. 2/3	44% M&M
10	20"	0.438	91.59	351	128	649		1,128	52	A252 Gr. 2/3	100% M&M
11	20"	0.469	97.92	265	559	688		1,573	77	A252 Gr. 2/3	
12	24"	0.375	94.71	3,589	396			3,985	189	A252 Gr. 2/3	2% M&M
	A252 TOTAL								2,762		

Contact Joe or Dave at 415.288.4080

We look forward to discussing this opportunity with you. Thank you.

June 2, 2021

VISIT US ONLINE!

[HTTP://WWW.SIERRASTEELTRADING.COM/](http://www.sierrasteeltrading.com/)